SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B
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e’ FCC RADIO TEST REPORT Report No. : FG130414B

SPORTON LAB.

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B
NR Band n261 (1GHz-18GHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM
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Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B4-140f19



e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG130414B

CP-OFDM

NR Band n261 QPSK (18-40GHz)
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NR Band n261
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Report No. : FG130414B

NR Band n261

(60GHz-90GHz)
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FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n261
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saranas. FCC RADIO TEST REPORT Report No. : FG130414B
Frequency Stability
Test Conditions NR Band n261 / Middle Channel Limit
CW tone Note.
Temperature Voltage
. Frequency Deviation Deviation
(°C) (Volt) Result
(GHz) (kHz) (ppm)
50 120 27.9248621 136.900 4.902
40 120 27.9248801 118.900 4.258
30 120 27.9249001 98.900 3.542
20(Ref.) 120 27.924999 0.000 0.000
10 120 27.925034 -35.000 1.253
0 120 27.9251159 -116.900 4.186
PASS
-10 120 27.9251588 -159.800 5.722
-20 120 27.9251718 -172.800 6.188
-30 120 27.9251758 -176.800 6.331
20 102 27.924983 16.000 0.573
20 120 27.924991 8.000 0.286
20 138 27.924978 21.000 0.752
Note: The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-3456 Page Number : B4-190f 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Appendix B.5 Radiated Test: NR Band n261 (Beam ID: 63)

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.27 90.14
Middle CH 45.40 90.40
Highest CH 45.29 90.08
Mode CP-OFDM NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.07 92.73
Middle CH 45.06 92.35
Highest CH 45.25 92.55
TEL : 886-3-327-3456 Page Number :B5-10f17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Radiated Out of Band Emissions

Test Result:
Mode DFT-s-OFDM NR Band n261
— 0, — 0 0, 0
Channel (I\ﬁHWz) Modulation alﬁﬁc?ﬁa ° Lli?nft)OB ’ I%’%I?OB Result >1S£SB >1gS/OI§)B Result
(dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Low 50 QPSK 32/0 -5 -11.15 Pass -13 -14.98 Pass
Low 50 BPSK 32/0 -5 -9.49 Pass -13 -15.83 Pass
Low 50 QPSK 8/0 -5 -19.10 Pass -13 -19.11 Pass
Low 50 QPSK 10/11 -5 -14.25 Pass -13 -17.33 Pass
Low 50 BPSK 10/11 -5 -15.97 Pass -13 -21.43 Pass
High 50 QPSK 32/0 -5 -12.09 Pass -13 -14.43 Pass
High 50 BPSK 32/0 -5 -11.04 Pass -13 -17.92 Pass
High 50 QPSK 8/24 -5 -6.35 Pass -13 -16.65 Pass
High 50 QPSK 10/11 -5 -17.17 Pass -13 -18.73 Pass
High 50 BPSK 10/11 -5 -18.57 Pass -13 -21.88 Pass
Low 100 QPSK 64/0 -5 -14.89 Pass -13 -17.27 Pass
Low 100 BPSK 64/0 -5 -13.50 Pass -13 -17.78 Pass
Low 100 QPSK 8/0 -5 -7.38 Pass -13 -25.31 Pass
Low 100 QPSK 20/22 -5 -17.16 Pass -13 -19.57 Pass
Low 100 BPSK 20/22 -5 -18.72 Pass -13 -22.73 Pass
High 100 QPSK 64/0 -5 -18.87 Pass -13 -18.51 Pass
High 100 BPSK 64/0 -5 -17.08 Pass -13 -20.04 Pass
High 100 QPSK 8/58 -5 -9.07 Pass -13 -19.01 Pass
High 100 QPSK 20/22 -5 -19.88 Pass -13 -20.80 Pass
High 100 BPSK 20/22 -5 -20.83 Pass -13 -20.76 Pass

Note: Both DFT-s-ODFM and CP-OFDM waveforms are evaluated, and the DFT-s-ODFM is the worst case.

TEL : 886-3-327-3456 Page Number :B5-40f17
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / 8 RB (8/0)

Highest Band Edge / 8 RB (8/24)

TRP Measurement

SWP Court: 100
SWP: 2001

REWY 100 MHZ
WEWY: 3.00 MHE

Cert Freq 27 500 GHz
Span: 1000.000 MHz

Ref Level 4553 dBm  Offset 4583 0B

Dector: RMS Trace: AVERAGE Delta: 6.105d8  Delta: -14.102d8 Mode: Auto Sweep o
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12:38:02 24.03.2021

NR Band n261

/ 50MHz / BPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Ref Level 4553 dBm  Offset 4583 08

Reflevel 4553 dBm  Offset 4583 dB Mode Auto Sweep s6L Mode: puto Sweep =
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg
Limit Chesd mit Chec| PhSS
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2 Result Summar 2 Result Summa
27.000 GHe 27495 GHe 1.000 MHz 27.49438 GHz -21.43 dBm 843 dB 27,000 GHz 27.495 Gz 1,000 Miiz 27.41769 GHz -24.48 dBm 11.48dB
27.495 GHz 27.500 GHz 1.000 MHz 27.49828 GHz -15.97 dBm 1097 dB 27.495 GHz 27.500 GHz 1000 Mz 27.49504 GHz -30.34 dBm -2534.d8
27500 GHz 28350 GHz 1.000 MHz 27.52862 GHz 34.77 dBm -20.23 dB 27500 GHz 28350 GHz 1.000 MHz 28.33046 GHz 33.93 dBm -21.07 dB
6350 GHz 8355 GHz 1,000 MHz 2835258 GHz -20.75 dBm 2875dB 28.350 GHz 28355 GHz 1,000 MHz 2835045 GHz 1857 dBm 1357 dB
26.355 Ghz 29,000 GHz 1.000 MHz 28.62077 GHz -22.05 dBm -9.05 dB 28.355 GHz 29.000 GHz 1.000 MHz 28.85737 GHz -21.88 dBm -8.88d8
ety DR SRS pey U
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04:21:45  19.03.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Ref Level 45.53 dBm  Offset 45,83 B

1 Spurious Emissions

Mode Auto Sweep

6L

Count 100/100

Ref Level 4553 dBm  Offset 4583 0B

L i
5T SPURIOUS TINERB5_00Z

Mode Auto Sweep 6L
Count 100/100
1 Spurious Emissions 1 vg
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40 0
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CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHz 27.495 GHe 1.000 MHz 494 88 GHz -17.33dBm -433dB 27.000 GHz 27,495 GHz 1.000 Mbiz 27.41768 GHz -24.20 dBm -11.20dB
27.495 GHz 27.500 GHz 1.000 MHz 7.49993 GHz -14.25dBm -9.25dB 27.495 GHz 27500 GHz 1000 MHz 27.49501 GHz -30.26 dBm -25.26 dB
27500 GHz 28350 GHz 1.000 MHz 27.52182 GHz 33.85d3m -21.15dB 27.500 GHz 28350 GHz 1.000 Mz 2831910 GHz 33.74 dBm 21.26 dB.
26.350 Gz 26355 GHe 1,000 MHz 2835206 GHz -29.77 dBm -24.77 dB 26350 GHz 28.355 GHz 1,000 Mbiz 2835026 GHz 717 dBm 121748
26355 GHz 29.000 GHz 1.000 MHz 2862077 GHz -21.86 dBm -8.85dB 18.355 GHz 29.000 GHz 1.000 Mz 2835710 GHz -18.73 dBm -5.73 dB
oty Wy B2 oy DN

NR Band n261

/ 50MHz / BPSK

Lowest Band Edge / Full RB (32/0)

Highest Band Edge / Full RB (32/0)

Ref Level 4553 dBm  Offset 45,83 0B

Ref Level 4553 dBm  Offset 4583 08

Mode Auo Swep saL Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1ava || Spurious Emissions 1Avg
Limit Ches mit Chael] Phss
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2 Result Summan 2 Result Summar
27.000 GHe 27495 GHe 1.000 MHz 2748177 GHz -15.83 dBm -2.83 dB 27.000 GHz 27.495 GHz 1,000 Miiz 27.41768 GHz 23.48 dBm -10.48
27.435 GHz 27500 GHz 1,000 MHz 27.49988 GHz -9.49 dBm -4.43 dB 27.495 GHz 27.500 GHz 1,000 MHz 2749501 GHz -30.25 dBm -25.25d8
27.500 GHz 28350 GHz 1.000 MHz 27.50671 GHz 24.14d8m -30.86 dB 27,500 GHz 28350 GHz 1,000 MHz 28.30751 GHz 2416 dBm .84 dB.
28350 GHz 38355 GHz 1.000 MHz 2835138 GHz 29.84 dBm -24.84 dB 28.350 GHz 28.355 GHz 1.000 MHz 2835006 GHz -11.04 dBm -6.04 dB
26.355 Ghz 29,000 GHz 1,000 MHz 28.62077 GHz 21.82 dBm -8.82 dB 28355 GHz 29.000 GHz 1,000 Mz 2836548 GHz 17,92 dBm 492 dB
= R P ——— T
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04:14:05 19.03.2021
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Reflevel 4553 B Offset 45,83 B Mode Auto Sweep saL Ref Level 4551 dBm  Offset 4533 0B Mode Auto Sweep s6L
Count 100/100 Count 100/100
Limit Ches) Phs Py —
40 dBqhE —SPURIOUSINESABSONE 7 O SPURIOUS CINE RS0 PHSS
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20 o ('™
10 dBnr ‘ —t 10
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CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa |
27.000 GHz 27.495 GHe 1.000 MHz 2749166 GHz -14.98 dBm -1.98 dB 27.000 GHz 27495 GHz 1,000 Mhiz 27.41763 GHz -23.12 dBm -10.12dB.
27.495 GHz 27.500 GHz 1.000 MHz 27.49987 GHz -11.15d8m 615dB 27.495 GHz 27500 GHz 1000 MHz 27.49508 GHz -29.68 dBm -24.68 di
27500 GHz 28350 GHz 1,000 MHz 27.50835 GHz 22.17 dBm -3283dB 27500 GHz 28350 GHz 1,000 MHz 28.32003 GHz 2285 dBm -3215dB
26.350 Gz 26355 GHe 1,000 MHz 2835224 GHz -20.78 dBm 2378 dB 26350 GHz 28.355 GHz 1,000 Mbiz 2835001 GHz -12.08 dBm -7.09 dB
26355 GHz 29.000 GHz 1.000 MHz 28.62077 GHz -22.15 dBm 9.15dB 18.355 GHz 29.000 GHz 1.000 Mz 28.35581 GHz -14.43 dBm -1.43 dB
e DR o [
12:09:32 24.03.2021 15:19:36 25.03.2021
RefLevel 5000 dBm  Offset 45,53 b Miode Auto Sweep 6L Ref Level 5000 aBm  Offset 45,83 B Mods Auto Sweep s6L
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2 Result Summar 2 Result Summa |
27.000 GHe 27490 GHe 1.000 MHz 27.35960 GHz -25.31 dBm -1231dB 27,000 GHz 27.490 GHz 1,000 Miiz 27.41764 GHz -23.20 dBm 1020 dB
27490 GHz 27500 GHz 1.000 MHz 27.49991 GHz -7.38dBm -238dB 27.490 GHz 27.500 GHz 1,000 MHz 27.49452 GHz -27.68 dBm 2268 di
27.500 GHz 28350 GHz 1.000 MHz 27.51316 GHz 28.49d8m -21.51 dB 27.500 GHz 28350 GHz 1,000 MHz 28.33785 GHz 29.89 dBm -20.11 dB
28350 GHz 38360 GHz 1.000 MHz 2835175 GHz -29.21dBm -2421dB 28.350 GHz 28.360 GHz 1.000 MHz 2835011 GHz -9.07 dBm -4.07 dB
26.360 GHz 29,000 GHz 1.000 MHz 28.62083 GHz -21.84 dBm -884dB 28.360 GHz 29.000 GHz 1.000 MHz 28.49289 GHz -19.01 dBm -6.01d8
reoty N |t pay R S 000
10:45:41  24.03.2021 10:56:03 24.03.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 100MHz / BPSK

Lowest Band Edge / Full RB (20/22)

Highest Band Edge / Full RB (20/22)

Ref Level 50.00dBm  Offset 4533 B

Ref Level 50.00 dBm  Offset 4583 9B Mode Auto Sweep SGL Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious E ns. 1Avg
\ = PRSS
Line _SPUR|OUS_LINE_ABS_002 s Line_SPURJOUS_LINE_ABS_od2 PRSS
404
30 dBm F Br
0
10 dBr 10
0 f N A i
SPURIOUS LINE_ABS 002 ,N "‘, SPUBBOUSHNE - ABS-© T i
|
-0 I 20 dBm
i N \
md A T ‘ | ] T Y M n
40 -40 dBan
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHz 27.490 GHz 1.000 MHz 27.01114 GHz -22.73 dBm .73 di 27.000 GHz 27,490 GHz 1,000 Miz 27.41764 GHz -24.27 dBm -11.27dB
27.490 GHz 27.500 GHz 1.000 MHz 27.49336 GHz -18.72 dBm -1372dB 27490 GHz 27500 GHz 1000 MHz 27.49441 GHz -28.49 dBm -23.49dB
27500 GHz 28350 GHz 1.000 MHz 27.56230 GHz 31.25ddm 18.75 dB 27.500 GHz 28350 GHz 1.000 Mz 28.29030 GHz 31.43 dBm -18.57 dB
26.350 Gz 26360 Gz 1,000 MHz 2835193 GHz -29.40 dBm 24.40 dB 26350 GHz 28360 GHz 1,000 Mbiz 2835143 GHz -20.83 dBm 15.83d8
26.360 GHz 29.000 GHz 1.000 MHz 28.62083 GHz -21.93 dBm -893dB 28.360 GHz 29.000 GHz 1.000 Mz 28.49289 GHz -20.76 dBm -7.76 dB
en DR A sy

21:52:52 18.03.2021

21:28:04 18.03.2021

NR Band n261 / 100MHz / QPSK

Lowest Band Edge / Full RB (20/22)

Highest Band Edge / Full RB (20/22)

Ref Level 50.00 dBm  Offset 45,83 0B Miode Auto Sweep

1 Spurious Emissions

Line _SPUR|OLS_LINE_ABS_002

6L

Caunt 100/100

Ref Level 50.00Bm  Offset 4583 08 Mode Auto Sweep

mit Cheed
Line _SPUR|OUS_LINE_ABS_0q2

6L
Count 100/100

1 Spurious Emissions 1Avg
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-20 J.‘ = 20 dBm
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40 40 dim
CF28.0GHz 90005 pis 200.0 MHz/ Span 2.0 GHz | | |CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHe 27490 GHe 1.000 MHz 2748841 GHz -19.57 dBm 657 dB 27,000 GHz 27.490 GHz 1,000 Miiz 27.41764 GHz -24.30 dBm 1130 dB
27490 GHz 27500 GHz 1,000 MHz 27.49751 GHz 17.16dBm 1216 dB 27.490 GHz 27.500 GHz 1,000 MHz 27.49430 GHz 2856 dBm -23.56.d8
27500 GHz 28350 GHz 1.000 MHz 27.54079 GHz 30.69 dBm -19.31 dB 27500 GHz 28350 GHz 1.000 MHz 28.28074 GHz 31.87 dBm -18.13 dB
28350 GHz 38360 GHz 1.000 MHz 2835170 GHz 2934 dBm 2433 dB 28.350 GHz 28.360 GHz 1.000 MHz 2835404 GHz -19.88 dBm -14.88 dB
26.360 GHz 29,000 GHz 1.000 MHz 28.62083 GHz 2213 dBm -9.13dB 28.360 GHz 29.000 GHz 1.000 MHz 28.49289 GHz -20.80 dBm -7.80 dB
reoty N ) sy R S U
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG130414B

DFT-s-OFDM

NR Band n261 / 100MHz / BPSK

Lowest Band Edge / Full RB (64/0) Lowest Band Edge / Full RB (64/0)

Ref Level 50.00dBm  Offset 4533 B

Ref Level 50.00 dBm  Offset 4583 9B Mode Auto Sweep SGL Mode Auto Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious E ns. 1Avg
\ = PRSS
Line _SPUR|OUS_LINE_ABS_002 s Line_SPUROUS_LINE_ABS_0G2 PRSS
404
30 dBm Br
0 el e
10 dBr j 10
0 ‘ o
SPURIOUS_LINE ABS 002 T SPURIOUS HNE AR5 T l !
20 (m\IJ‘ 20 dBm T T v \ % J
- ) . ] - -
40 -40 dBan
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summa
27.000 GHz 27.490 GHz 1.000 MHz 27.46588 GHz -17.78dBm -4.78 dB 27.000 GHz 27,490 GHz 1.000 Mbiz 27.41764 GHz -23.63 dBm -10.63 dB.
27.490 GHz 27.500 GHz 1.000 MHz 27.49993 GHz -13.50 dBm -850dB 27490 GHz 27500 GHz 1000 MHz 27.49439 GHz -28.48 dBm -23.48 dB
27500 GHz 28350 GHz 1.000 MHz 27.541 82 GHz 20.78 d3m -29.22 dB 27.500 GHz 28350 GHz 1.000 Mz 28.28738 GHz 21.54 dBm -28.46 dB
26.350 Gz 26360 Gz 1,000 MHz 2835189 GHz -29.22 dBm 24.22 dB 26350 GHz 28360 GHz 1,000 Mbiz 2835016 GHz -17.08 dBm -12.08d8
26.360 GHz 29.000 GHz 1.000 MHz 28.62083 GHz -21.87 dBm -8.87dB 28.360 GHz 29.000 GHz 1.000 Mz 28.49289 GHz -20.04 dBm -7.04 dB
ety 00 sy N

21:51:40 18.03.2021 21:30:18 18.03.2021

NR Band n261 / 100MHz / QPSK
Lowest Band Edge / Full RB (64/0) Lowest Band Edge / Full RB (64/0)

RefLevel 50.00 dBm  Offset 45,83 B Ref Level 50.00dBm  Offset 4583 dB Mode Auto Sweep 6L

Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions 1Avg
i mit Checd PRSS
Line _SPUR|OUS_LINE_ABS_0G2 Line _SPUR|OUS_LINE_ABS_0G2 PRSS.

30 B
20
P 7A
| 10
o o

SPURIOUS HINE A5 002

T SPUBBOUSHNE - ABS-© - 1
E) - 20 dBm . . I’J e

N -

a0 40 dim
CF28.0GHz 40005 pts 200.0 MHz/ Span 2.0 GHz | | |CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz
2 Result Summan 2 Result Summar

27.000 GHe 27490 GHe 1.000 MHz 2748841 GHz -17.27 dBm -4.27 dB 27,000 GHz 27.490 GHz 1,000 Miiz 27.41764 GHz -23.45 dBm 1045 dB.
27.430 GHz 27500 GHz 1.000 MHz 27.49077 GHz -14.89 dBm 989 dB 27.490 GHz 27.500 GHz 1.000 Mz 27.49433 GHz -27.82 dBm -22.82d8
27.500 GHz 28350 GHz 1.000 MHz 27.51170 GHz 19.48 d8m -30.52 dB 27,500 GHz 28350 GHz 1,000 MHz 28.26616 GHz 20.67 dBm -29.33 dB
28350 GHz 38360 GHz 1.000 MHz 2835185 GHz 29.09 dBm -24.09 dB 28.350 GHz 28.360 GHz 1.000 MHz 2835048 GHz -18.87 dBm -13.87 dB
26.360 GHz 29,000 GHz 1.000 MHz 28.62083 GHz 21.54 dBm -854dB 28.360 GHz 29.000 GHz 1.000 MHz 28.36016 GHz 1851 dBm -5.51dB

resty e concy & Bman

10:43:28 24.03.2021

15:42:42 25.03.2021
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e’ FCC RADIO TEST REPORT Report No. : FG130414B

SPORTON LAB.

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n261 (30MHz-1GHz)

Horizontal
o Level {dBm} Date: 2021-03-12
-3.8]
13
A75
313
-45.0]
T2.5(—F A
WMMAW“"‘W
. l\ B N s persrth]
30 100 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH10-HY
Condition :-13 EIRP_WO HORIZONTAL
Project 1130414
1 n261 4Module 1CC
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 39.97 -42.13 -29.13 -13.9@
Vertical
1 Level (dBm) Date: 2021-03-12
3.8
13
-17.5
-31.3)
-45.0]
58, "-f‘\
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-86.3|
-0 30 100. 200. 300. 400. 500. 600. T00. 200. 900. 1000
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Site 1 O3CHI0-HY
Condition :-13 EIRP_WO VERTICAL
Project 1130414
:n261 4Module 1€C
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 39.90 -39.30 -26.30 -13.00
TEL : 886-3-327-3456 Page Number : B5-100f 17
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B
NR Band n261 (1GHz-18GHz)
Horizontal
Level (dBm) Date: 2021-03-12
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Project 1130414
1 n261 4 Module 1CC
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 17422.08 -48.73 -35.73 -13.00
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[ et
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1 n261 4 Module 1CC
Over Limit
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG130414B

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM

NR Band n261 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

SPURJOUS_UNE_ABS 02 Phss

s6L RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002
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) N 1. PV | | R S

8.0 GHz 64002 pts ZIGH 40.0GHz | | [18.0GHz

4002 ps

ZIGH

0.0 Gz

Z Result Summa: Z Result Summa: |
1B.000 GHz 27.000 GHz 1000 MHz 26.96977 GHz -19.26 dBm -6.26 dB. 1B.000 GHz 27.000 GHz 1000 MHz 26.96977 GHz -22.04 dBm -9.04 dB.
29,000 GHz 40,000 GHz 1.000 Mz 29.72168 GHz -31.91 dBm -18.91 dB 29,000 GHz 40,000 GHz 1.000 Mz 29.72168 GHz 3215 dBm -13.15 dB.

04:41:58 25.03.2021 04:44:41 25.03.2021

ety

5 Bmam
* Coviaee

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

PURIOUS_LINE_A85_02

URIOUS UNE_A85_0d2 Phss

s6L RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002

T
ety IR Lot

04:48:36 25.03.2021 04:51:13 25.03.2021

0 dtr ’ l — : 0 dtr . .
| N ) L o o
PT i R i e Ll -
sad0m ! ! . sad0m !
18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz 18.0 GHz. 64002 pts 2.2 GHa/ 40.0 GHz
2 Result Surmmar 2 Result Surmmar
18.000 GHz 27.000 6Hz 1.000 MHz 26.466 63 GHz -25.40 dBm -12.40 dB 18.000 GHz 27.000 6Hz 1.000 MHz 26.45285 GHz -21.31 dBm <1431 dB
25,000 GHz 40.000 GHz 1.000 MHz 29.03042 GHz -23.81 dBm -10.81 dB 29.000 GHz 40.000 GHz 1.000 MHz 29.03042 GHz -23.02 dBm -10.02 dB
[

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

e _SPURIOUS_UNE_ABS 02 PAsS e _SPURIOUS_UNE_ABS 02

10

s6L RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep

PAsS

10

o o

SPURIOUS_LINE_ABS_002 SPURIOUS_LINE_ABS_002

30 b

30 dBm } .
| J_ J || | s oo A |J
s g [T e PSP i ™ Ak S
50d5m 1 1 1 50d5m
T06H 502 s T 06 | | |Ta0GHE 502 s T 06
3 Resut Samra

1B.000 GHz 27.000 GHz
29,000 GHz 40,000 GHz

1000 MHz
1.000 Mz

26.88005 GHz
29.03042 GHz -23.67 dBm

N

04:57:28 25.03.2021

04:54:45 25.03.2021

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B5-120f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n261 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep saL
Court 106/100

Line _SPURJOUS_UNE_ABS_02

RefLevel 21,33 dBm  Offset 45.33 0

Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

10

10

o

o

SPURIOUS_LINE_ABS_002

SPURIOUS_LINE_ABS_002

- -ﬂ . ! - u

e | u|| nJ | ——A | A -
| et N haaa v S P e S ~—— e ——
50 dbm 50 dbm

8.0 Gz 64002 pts ZIGH

8.0 Gz

4002 ps

ZIGH

P
* o

04:42:57 25.03.2021

04:46:05 25.03.2021

5 Bmam
* Coninm

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep saL
Court 106/100

Line _SPURJOUS_UNE_ABS_02

RefLevel 21,33 dBm  Offset 45.33 0

Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

10

10

o

o

SPURIOUS_LINE_ABS_002

SPURIOUS_LINE_ABS_002

04:49:33 25.03.2021

04:52:23 25.03.2021

304 l ! 304 {
| ”\ L i g L s} o
e N Nl - s TN et
s0dtm s0dtm
18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz 18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz
2 Result Summar 2 Result Summar |
18.000 GHz 27.000 6Hz 1.000 MHz 26.88005 GHz 1 dBm dB 18.000 GHz 27.000 6Hz 1.000 MHz 26.47225 GHz 1 dB
29,000 GHz 40.000 GHz 1,000 MHz 29.03042 GHz -20.12 dBm 12 dB 29,000 GHz 40.000 GHz 1,000 MHz 29.03042 GHz - -11.29 dB
P o

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 21,33 dBm  Offset 45.33 0 Mode Auto Sweep saL

RefLevel 21,33 dBm  Offset 45.33 0

Mode Auto Sweep

Court 100,100 Count 100/100
Une _SPURJDUS_UNE_A8S_32 line _SPURJOUS UNE_AB5_0d2 Phss

10 10
0 0
SPURIOUS_UINE_ABS_002 SPURIOUS_UINE_ABS_002
30 dom I . 30 dom .

| | | " | . ™ | da L o
s T TN AR — ol P e T il
50 dbar 50 dbar
18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz 18.0 GHz 64002 pts. 2.2 GH/ 40.0 GHz

P
M Cousse

04:55:50 25.03.2021

04:59:00 25.03.2021

Ready

P
M Cousass

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n261

(40GHz-60GHz)

Spectrum |

=)

Ref Level 20.00 dBm

Offset 46.40 dB & RBW 1 MHz

SWT 60ms & VYBW 3 MHz Mode Auto Sweep
SGL Count 100/100 ExtMix U
@ 1Rm AvgPwr AutolD
Limit ¢heck PABS M1[1] -34.71 dBm|
Line -13 dBm PABS 56.597920 GHz
10 dBm
0 dBm
-10 dBm
-13 dBr
-20 dBm
-30 dBm T
-40 dBm T A
-50 dBm
-60 dBm
-70 dBm
CF 50.0 GHz 32001 pts Span 20.0 GHz
[ H Ready BERRRRENY e y
Date: 28.MAR.2021 16:58:35
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +0.34 + 107 + 20log(1.2) — 104.8 = 46.4 (dB)
TEL : 886-3-327-3456 Page Number : B5-14 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG130414B

NR Band n261

(60GHz-90GHz)

Spectrum |

(=)

Ref Level 20.00 dém Offset 49.50 dB @ RBW 1 MHz

SWT 90 ms & VBW 3 MHz

Mode Auto Sweep
ExtMix E

SGL Count 100/100

@ 1Rm AvgPwr AutolD

Limit ¢heck PAS
Line -13 dBm PA
10 dBm

M1[1]

]

29.23 dBm
B86.357460 GHz|

0 dBm

-10 dém

13 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dém

CF 75.0 GHz 32001 pts

Span 30.0 GHz

i ]

Date: 28 MAR.2021 17:04:33

Ready

RPN ] p

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=45.4 + 0.34 + 107 + 20log(1.2) — 104.8 = 49.5 (dB)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:B5-

15 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

NR Band n261

(90GHz-100GHz)

Spectrum u%:l
Ref Level 20.00 dérm  Offset 51.30 dB & RBW 1 MHz
SWT 32.1ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 ExtMix F
@ 1Rm AvgPwr AutolD
Limit ¢heck PAES M1[1] -27.78 dBm)|
Line -13 dBm PABS 91.880720 GHz
10 dBm
0 dem
-10 dBm;
-13 dem
-20 dBm
M1
-40 dém
-50 dem
-60 dBm
-70 dBm
Start 90.0 GHz 32001 pts Stop 100.0 GHz
L Ml Ready

Date: 28.MAR.2021 17:08:50

Y

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.2 +0.34 + 107 + 20log(1.2) — 104.8 = 51.3 (dB)

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

:B5-160f 17



saranas. FCC RADIO TEST REPORT Report No. : FG130414B
Frequency Stability
Test Conditions NR Band n261 / Middle Channel Limit
CW tone Note.
Temperature Voltage
. Frequency Deviation Deviation
(°C) (Volt) Result
(GHz) (kHz) (ppm)
50 120 27.9248621 136.900 4.902
40 120 27.9248801 118.900 4.258
30 120 27.9249001 98.900 3.542
20(Ref.) 120 27.924999 0.000 0.000
10 120 27.925034 -35.000 1.253
0 120 27.9251159 -116.900 4.186
PASS
-10 120 27.9251588 -159.800 5.722
-20 120 27.9251718 -172.800 6.188
-30 120 27.9251758 -176.800 6.331
20 102 27.924983 16.000 0.573
20 120 27.924991 8.000 0.286
20 138 27.924978 21.000 0.752
Note: The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-3456 Page Number : B5-17 of 17

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Appendix B.6 Radiated Test: NR Band n261 (Beam ID: 319)

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.44 90.38
Middle CH 45.41 90.35
Highest CH 45.30 90.45
Mode CP-OFDM NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK QPSK
Lowest CH 45.09 92.54
Middle CH 45.06 92.29
Highest CH 45.11 92.56
TEL : 886-3-327-3456 Page Number :B6-10f17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

DFT-s-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

ultiView et
RefLevel 50,00dBm  Offset 453 B = RBW 1 MHz
At 1006 & SWT
1 Occupied Bandwidth

1.2 ms = VBW 3MHz _ Mode Auto Sweep

RefLevel 5000 dBm  Offset 45,33 05 = RBW 1 MHz
et 1008 ® SWT 1.2ms = VBW 3z _Mode auto Sweep.
" Occupied Bandwidth

w w
30 o 30
20 dB + AS 20 dB M
| / \
10 . T 10 { i
o + r i T
\ |
PIWoTE e Rl - v P .
i P b N s tas PUERPITH
20 dbn 20 dbn -
[EEEFET 1001 prs 10.0 MH/ Span 100.0 MHz | | [cF27.55 6Hz 1001 prs 20.0 M/ Span 200.0 Mz

[2 Marker Table

W 1 2153999 GHz 27.40 dBm Qcc B 45443599133 MHz W 1 2751484 GHz 25.45 dBm Qcc B 90.384 316401 MHz
n 1 275030474 GHz 22.18 dbm Occ B Centroid 27525769212 6z n 1 27503699 Gz 18.72 dbn Occ B Gentroid 27548831 606 Gz
i ! 27508491 GHz 2250 dien Oce B Freq Offset 769212093 961 ke i ! 27,594 084 Ghiz 2106 dien Oce B Freq Offset 1108393 977 MHz
P P
oo INNENE o U oo INNENM o U
03:45:18 13.03.2021 23:17:43 12.03.2021

Middle Channel / 50MHz / QPSK

Middle Channel / 100MHz / QPSK

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

e 1500 ® SWT 12ms = VBW 3 Mz Made Auto Sweep e 1500 ® SWT 12ms = VBW 3 Mz Made Auto Sweep
1 Gcupied Bandwidth 1 Gcupied Bandwidth
[ [
275065200 6Ha
o o
30 4 30
- | S o - e
20 B . 20 B ;
/ | |
10, 4 10, T
.’ 1
0. f 0. + 4
\ | \
p A - 4 { i
et TN AA Sl g R e ek ety mn
sty N T T
20 dBm 20 dBm .
27975 GHz 1001 pts 10.0 M/ Span 100.0 MHz | [ [cF27.925 Gz 1001 pts 20.0 M/ Span 200.0 MHz
[2 Marker Table

[2 Marker Table

27.88384 GHz 25.40 dBm 90.355 148708 MHz

Oce B

W 1 21.80652 GHz 2716 dBm Qcc B 45413228934 MHz W 1
n 1 275022183 GHz 2257 dbm Occ B Centroid 27524924502 Gz n 1 27878522 Gz 1958 dbm, Occ B Centroid 27523 701 826 Gz
i ! 279076315 Ghie 2183 dien Oce B Freq Offset 75,087 10197 ke i ! 27063881 Ghz 2053 dien Oce B Freq Offset 1298173 865 MHz
[T T
04:02:27 13.03.2021 04:07:50 13.03.2021

Highest Channel / 50MHz / QPSK

Highest Channel / 100MHz / QPSK

ultiView pect
RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

et 1508 @ SWT_i.2ms = VEW 3z _Made Auto Sweep. et 1508 @ SWT_i.2ms = VEW 3z _Made Auto Sweep.
" Occupied Bandwidth " Occupied Bandwidth
w0 w0
30 30 2
20 dom s 20 dom =
\ !
10 4 10 i t
| | \
0. \. 0. {
] X i T
£ \ ) \
I e far i L o R IR Py s
Aot sty gk LATE L RTRVT PO
20 dBm 1 |
18375 GHe 1001 ps 10,0 MH/ Span 100.0 MHz | | (F28.3 Gz 1001 ps 20,0 M/ Span 200.0 Mz
[2 Marker Table
m 1 2831751 GHz 28.09 dBm Occ Bur 45305641894 MHz m 1 28.26284 GHz 26.09 dBm Occ Bur 90453166 138 MHz
n 1 28301531 36Hz 23.00 dbm, Occ B Centroid 28124184167 GHz n 1 28,053 506 GHe 20,25 dim, Occ B Centroid 28.098 732 683 Gz
iF] ' 28316837 GHe 2155 dbim, Occ Bus Freg Offset 815,833 25097 kHe iF] ' 28343959 GHz 1957 dfin. Occ Bus Freg Offset 1.367 316 598 MHz
AT AT
. .
05:49:20 12.03.2021 06:05:56 12.03.2021

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : B6-2o0f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414B

CP-OFDM

NR Band n261

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

RefLevel 50,00dBm  Offset 453 B = RBW 1 MHz

RefLevel 50,00dBm  Offset 453 B = RBW 1 MHz
At 1008 ® SWT _ 1.2ms = VBW 3 Mz Made Auto Sweep

e 1006 & SWT_1.2ms = VBW 3MHz_Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
i
w w
10 : 10
—_— QNPT PR R W KRNV )
; o i - - et AL B
20 o ! - ; 20 o . g ¥
f A r \
\ | |
10 Y 10 T t
f \ / !
o / \ o |
e e e v B s v P LR Py
v S ST
20 dBa- T
[EEEFET 1001 prs 10.0 MH/ Span 100.0 MHz | | [cF27.55 6Hz 1001 prs 20.0 M/ Span 200.0 Mz
2 Marker Toble
] 1 2153060 GHz 27.66 dBm Gcc B 45097904259 MHz ] 1 2753741 GHz 24.77 dBm Gcc B 92542603038 MHz
n 1 275032511 GHa 2112 dbm, Occ B Centroid 27.525 800064 GHz n 1 27503847 GHe 17.82 dim Occ B Centroid 27550118 789 6Hz
£ I 21548349 GHe 2110 dben Oce B Frea Offset 800063 704 361 kHe £ I 2759639 GHe 18,16 dben Oce B Frea Offset 118789 209 667 ke
o NNMNEE o U o NNMNEE o U
o4:31:01 13.03.2021 23:19:32 12.03.2021
v - 55 B v - s |
RefLevel 000 dBm  Offset 445045 = REW 1 MHz RefLevel 000 dBm  Offset 445045 = REW 1 MHz
e 1506 & SWT_1.2ms = VBW 3MHz_Made Auto Sweep e 1506 & SWT_1.2ms = VBW 3MHz_Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
i
w w
30 30 "
T VU I N L] B T U T A ad rera
20 dBr 7 T ~ 20 dBr T T it T
10 { L 10 1
o { \ o 1 b
R by ) P \
s erewee | U2 e TN A
20 dBm 20 dBm
27925 GHe 1001 prs 10.0 MH/ Span 100.0 MHz | | [cF27.525 Gz 1001 prs 20.0 M/ Span 200.0 Mz
2 Marker Table

[2 Marker Table

27.887 24 GHz 26.31 dBm. 92.290919 955 MHz

Oce B

W 1 21.93009 GHz 27.56 dBm Qcc B 25.061314395 MHz W 1
n 1 275024119 GHz 21.49 dbm Occ B Centroid 27,5244 547 Gz n 1 27878658 Gz 2052 b Occ B Gentroid 27524803 635 Gz
i ! 27907433 2 Ghie 2080 dien Oce B Freq Offset 57.052936 745 ks i ! 27970909 Ghz 2100 dben Oce B Freq Offset 196,305 324596 ks
[T [T
04:04:23 13.03.2021 04:08:47 13.03.2021

Highest Channel / 50MHz / QPSK

Highest Channel / 100MHz / QPSK

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz

RefLevel 50,00dBm  Offset 44505 = RBW 1 MHz
At 1508 ® SWT  1.2ms = VBW 3 Mz Made Auto Sweep

At 1505 ® SWT_12ms = VBW 3MHz _Made Auto Sweep
1 Oceupied Bandwidth 1 Oceupied Bandwidth
w
28308120064z
« «
30 30 ‘.v
20 dom ; 20 dom .
Jf \ |
10 10 |
/ \ |
[ | | |
o f o ]
m A 1,
4 e/ ey R,
AR Hn T ftp,
20 dbn 20 dbn
|CF 28.325 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 28.3 GHz 1001 pts. 20.0 MHz/ Span 200.0 MHz
3 Marker Tabie
[ 1 28.30812 GHz 2810 dBm e 45,113 629865 MHz [ 1 2829101 GHz 21.69 dBm e 92.563 765313 MHz
n 1 20301 6828 GHz 2218 dbm Qe B Centroid 2832423358 GHz n 1 82538 GHe 2182 dbm Qe B Centroid 28300081 604 Gz
n ! 28316 796 4 GHe 2102 dbm Oce B e Offset 760,410 034 958 ke n ! 28 346 363 Gz 2215 dbm Oce B e Offset 51604222054 ke
T T
oo ENMNNE o U0 peia INMEEER ST
05:54:44 12.03.2021 os:08:28 12.03.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG130414B

Radiated Out of Band Emissions

Test Result:
Mode DFT-s-OFDM NR Band n261
— 0, — 0 0, 0
Channel (I\ﬁHWz) Modulation alﬁﬁc?ﬁa ° Lli?nft)OB ’ I%’%I?OB Result >1S£SB >1gS/OI§)B Result
(dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Low 50 QPSK 32/0 -5 -11.66 Pass -13 -16.89 Pass
Low 50 BPSK 32/0 -5 -10.57 Pass -13 -17.52 Pass
Low 50 QPSK 8/0 -5 -7.78 Pass -13 -16.49 Pass
Low 50 QPSK 10/11 -5 -15.75 Pass -13 -15.09 Pass
Low 50 BPSK 10/11 -5 -17.64 Pass -13 -14.30 Pass
High 50 QPSK 32/0 -5 -12.16 Pass -13 -14.52 Pass
High 50 BPSK 32/0 -5 -11.84 Pass -13 -19.76 Pass
High 50 QPSK 8/24 -5 -6.00 Pass -13 -18.65 Pass
High 50 QPSK 10/11 -5 -18.47 Pass -13 -18.96 Pass
High 50 BPSK 10/11 -5 -20.49 Pass -13 -17.71 Pass
Low 100 QPSK 64/0 -5 -16.49 Pass -13 -18.60 Pass
Low 100 BPSK 64/0 -5 -14.79 Pass -13 -19.82 Pass
Low 100 QPSK 8/0 -5 -9.98 Pass -13 -19.25 Pass
Low 100 QPSK 20/22 -5 -18.69 Pass -13 -17.93 Pass
Low 100 BPSK 20/22 -5 -20.34 Pass -13 -17.65 Pass
High 100 QPSK 64/0 -5 -19.81 Pass -13 -21.39 Pass
High 100 BPSK 64/0 -5 -19.23 Pass -13 -22.37 Pass
High 100 QPSK 8/58 -5 -10.96 Pass -13 -20.53 Pass
High 100 QPSK 20/22 -5 -21.56 Pass -13 -20.74 Pass
High 100 BPSK 20/22 -5 -22.45 Pass -13 -20.14 Pass

Note: Both DFT-s-ODFM and CP-OFDM waveforms are evaluated, and the DFT-s-ODFM is the worst case.

TEL : 886-3-327-3456 Page Number :B6-40f17
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG130414

B

DFT-s-OFDM

NR Band n261 / 50MHz / QPSK

Lowest Band Edge / 8 RB (8/0)

Highest Band Edge / 8 RB (8/24)

I e e W e Y sat Reflevel 4553 dBm  Ofiset 455308 Mode Auto Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions
40 BT —SPURIOUS TINEABS 002 RIS TINERES 007 Phss T
30 . N
20
10 dBor 10 diim
[ 0 dis
SPURBOIS_HINE ABS 00, T SPURIOUS HNE #BS O "
I l
h \ L .
- I ol U LA " " ", s A S | I— A S .
-40 -40.
50 -50
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summar
27.000 GHz 27495 GHz 1.000 MHz 27.494 88 GHz -16.49 dBm 3.49 dB 27.000 GHz 27495 GHz 1.000 MHz 27.34076 GHz -28.46 dBm -15.46 dB.
27.495 GHz 27500 GHz 1.000 MHz 27.50000 GHz -7.78dBm 2.78 dB 27,495 GHe 27500 6Hz 1,000 Mz 27.49823 GHz 30.55 dBm -2555dB
27500 GHz 28350 GHz 1.000 MHz 27.506 68 GHz 27.42 dBm -27.58 dB 27.500 GHz 28.350 GHz 1.000 MHz 2834247 GHz 2833 dBm -26.67 dB.
28350 GHz 28355 GHz 1000 MHz 2835162 GHz -29.85dBm 2485 dB 28350 GHz 28.355 GHz 1,000 MHz 2835002 GHz .00 d -1.00 dB
26.355 Gz 29.000 GHz 1.000 MHz 28.43156 GHz -28.62d8m -15.62d8 28.355 GHz 29.000 GHz 1.000 MHz 2835516 GHz -18.65 dBm -5.65 dB
e DR o T [

11:34:20 24.03.2021

12:87:12  24.03.2021

NR Band n261

/ 50MHz / BPSK

Lowest Band Edge / Full RB (10/11)

Highest Band Edge / Full RB (10/11)

Ref Level 4553 dBm  Offset 45,83 0B

6L

Mode Auto Sweep saL Ref Level 45.53 dBm  Offset 45.33 08 Mode Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg
Limit Ched Z
10 dBayE—SPORTOUSTREABS 00z TRIOTS ERES 00— Pl -
30 dbm M B
20 dBm ‘
10 dBnr ‘

0 dBnr J L 0 dBs f
SPURIOUS _LINE ABS 002 1 \ IPLRIOUSHNE ABS O T j'
20 [ " ‘J 'kn i "l F| 20 N r! J ‘ hl “1
..sn-';swj LL‘\.._: —i -—J _-.JJ ",_ﬂ-— R S Y. [TV (—— E— ‘.L.J . -'.'—-10-4‘ \-....mj [—" W‘\——L.L
40 dBrmy -40.
50 -50
CF 28.0 GHz 40005 pts 200.0 MHz/ Span 2.0 GHz CF 28.0 GHz 40005 pts. 200.0 MHz/ Span 2.0 GHz
2 Result Summar 2 Result Summar

27.000 6Hz 27,495 GHe 1.000 Mz 27.22128 GHz -14.30 dBm -1.30 dB 7,000 GHz 27.495 GHz 1,000 MHz 27.40731 GHz 25.99 dBm 12,99 dB

27.495 GHe 27500 GHz 1.000 MHz 27.49913 GHz -17.64 dBm -1264.d8 27,495 GHe 27500 6Hz 1,000 Mz 2749942 GHz 30.80 dBm -25.80dB

27500 GHz 28350 GHz 1000 Mz 27.52835 GHz 33.29d8m -21.71 dB 27500 GHz 28350 GHz 1,000 MHz 2832858 GHz 33.05 dBm 21.95d8

28350 GHz 28355 GHz 1.000 MHz 2835090 GHz -2895dBm -23.95 dB 28.350 GHz 28.355 GHz 1,000 MHz 2835110 GHz 20.49 dB .49 dl

26.355 Ghz 29.000 GHz 1.000 MHz 28.44445 GHz -26.23 dBm J13.23d8 28.355 GHz 29.000 GHz 1.000 MHz 28.63560 GHz -17.71 dBm -4.714d8

= reacy S U

04:37:32 19.03.2021

©£4:50:50 19.03.2021
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